

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17087

No. T5/922/2021-22/RNK-TVPM

Date: 24.08.2023

Ref:- Your request letter dtd.24.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Amount:1416/-	Invoice No. 4047	Invoice Date: 24.08.2023

To M/s Cordial Homes Private Litmited.

Cordial Layam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
3	M_{25}	27.07.2023	580	25.78
4	M ₂₅	27.07.2023	600	26.67
5	M ₂₅	27.07.2023	580	25.78

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE STANDARD OF THE STANDARD O

Office Seal

Regional Engineer

9thing mans



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17088

Date: 24.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter No.E1/12778/23 dtd.23.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:

LID

Project No.177/24 Kairaly Kunninmukal road retarring.

Amount:1416/- Invoice No. 4044 Invoice Date: 24.08.2023

To The Assistant Engineer

Ithing James of

& EW Section.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{15}	16.08.2023	660	29.33
2	M ₁₅	16.08.2023	720	32.00
3	M ₁₅	16.08.2023	650	28.89

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

SANDAR PROPERTY OF THE PROPERT

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17089

9thing comment

No. T5/922/2021-22/RNK-TVPM Date: 24.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Amount:1416/-	Invoice No. 4045	Invoice Date: 24.08.2023

To M/s Cordial Homes Private Limited.

Cordial Paradise, Poojapura.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
TF I	M_{25}	25.07.2023	660	29.33
TF I	M ₂₅	25.07.2023	700	31.11
TF I	M ₂₅	25.07.2023	640	28.44

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17090

Ham Janny

Date: 24.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter 24.08.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Amount:1416/-	Invoice No. 4045	Invoice Date: 24.08.2023

To M/s Cordial Homes Private Limited.

Cordial Paradise, Poojapura.

	TEST RESULTS			
Identification of the cube	Mix Date of casting Maximum load taken (KN) Compressive strength (N/mm2)			
SF to TF CLM	M_{30}	26.07.2023	680	30.22
SF to TF CLM	M_{30}	26.07.2023	700	31.11
SF to TF CLM	M_{30}	26.07.2023	640	28.44

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE THE PARTY OF T

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17092

Ithin Champ

No. T5/922/2021-22/RNK-TVPM Date: 24.08.2023

1100 1019 == 1 == 1 == 1 == 1 == 1 == 1

Ref:- Your request letter 24.08.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Amount:1416/-	Invoice No. 4046	Invoice Date: 24.08.2023

To M/s Cordial Homes Private Limited.

Cordial Dev Kazhakoottam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
Pile	M_{30}	16.08.2023	650	28.89
Pile	M_{30}	16.08.2023	600	26.67
Pile	M_{30}	16.08.2023	720	32.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE THE PARTY OF T

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17093

Date: 24.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter 21.08.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project: Ambedkar Settlement Colony at Attingal. Kadampravaram(Retaining wall).

Amount:1416/-	Invoice No. 4009	Invoice Date: 21.08.2023

To The Regional Engineer

Regional Office, Vattiyoorkavu.

Date of testing:24.08.2023

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
I	M_{20}	17.08.2023	400	17.78
II	M_{20}	17.08.2023	410	18.22
III	M_{20}	17.08.2023	430	19.11

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

LAND THE KENOR & REGIONAL OF THE STATE OF TH

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17084

Ithm James

No. T5/922/2021-22/RNK-TVPM

Date: 23.08.2023

Ref:- Your request letter

Testing of: Concrete cube supplied for testing compresive strength.

Project:

Plinth Beam Phase 2

Amount:472/-	Invoice No. 4035	Invoice Date: 23.08.2023

To Mr.Jose

Architect, Thakaraparambu Site.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{25}	16.08.2023	680	30.22

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal

Regional Engineer